
A B O U T  W A T E R  T R E A T M E N T



2

About water treatment

Publisher: 

Kemira Oyj

Headquarters:

Energiakatu 4

P.O. Box 330

00101 Helsinki, Finland

water@kemira.com

Editors: Marina Shestakova, Bengt Hansen

Text: Rasmus Valanko, Marina Shestakova, 

Pentti Pekonen, Mehrdad Hesampour, 

Bengt Hansen, Sakari Halttunen, Reinhard 

Hofmann, Ruan Pretorius, Matias Penttinen, 

Michael Recktenwald,  Tatjana Karpova, 

Ronald van Rossum, Outi Grönfors, 

Eva Mattsson, Jonni Ahlgren, Britt Nilsson, 

Paul Leen, Hannele Havansi, Roderick Abinet.

Design: Greenhouse Brand Managers Oy, 

Apichai Chiarakul, Marita Navrátilová, Jan Wedel.

Copywriting: tenfour.

Printing:

© Kemira Oyj

ISBN 978-951-97173-8-8 (hardcopy)
[...]
which is then discharged with the water from the 

treatment plant, causing elevated emission levels. 

Filamentous bacteria also make it difficult to recycle the 

sludge to the activated sludge tank. Many filamentous 

bacteria are hydrophobic so they float up to the surface 

of the activated sludge and sedimentation tanks. This 

can not only make it challenging to maintain the required 

effluent limits but also causes many other practical 

problems such as more difficult sludge handling and 

disturbances to the biogas process. Finally, the sludge 

can be more than one meter thick and spread over the 

whole plant area, leading to a poor-quality working 

environment.

 

A healthy biofloc should nevertheless contain a small 

number of filaments as they give stability to the floc in 

the same way that the human skeleton supports the body.   

Sequence batch reactor

Another way of operating the activated sludge process is 

to perform both the degradation and sedimentation of flocs 

in the same reactor. Because this is done in sequences the 

technology is known as a sequence batch reactor (SBR).

 

The simplest SBR process would be as follows:

 

1.	 The bioreactor containing activated sludge is filled 

	 up with wastewater.

2.	 Aeration starts and BOD is degraded.

3.	 When BOD is degraded, aeration is closed and the 

	 biosludge is allowed to settle.

4.	 The clear water is decanted from the bioreactor; 

	 the better the sludge is able to settle, the more 

	 clean water can be separated.

5.	 A small amount of the biosludge is removed as 

	 excess sludge.

6.	 The process begins again.

Biofloc surrounded by 
filamentous bacteria

Free swimming 
bacteria



66

W A S T E W A T E R  T R E A T M E N T

SBR technology is discontinuous and needs to be 

operated accordingly. In municipal WWTPs this is 

normally done by having more than one bioreactor 

working in parallel. This means that when a reactor is 

in settling and decantation mode the other is fed with 

water and vice-versa. It is also possible to have a buffer 

tank for the wastewater before the SBR reactor to handle 

the continuous wastewater flow.

 

SBR reactors are normally found in smaller treatment 

plants and in industrial applications. However, the 

technology is continuously improving and there are plants 

with capacities of over 100,000 PE that operate with 

SBR technology. SBR technologies can work under 

aerobic, anoxic, and anaerobic conditions.

Operating parameters

The most important parameters are set to process 

organic load, bioreactor and settling tank status, and 

biomass recycling and removal.

F/M ratio

The sludge load is the ratio between the amount of 

substrate supplied (= amount of organic matter) and 

the amount of microorganisms in the activated sludge 

process. It is calculated as the ratio of the amount of 

organics entering each day and the existing amount of 

organic sludge (suspended solids) in the bioreactor.

F/M =
Organic load

Bioreactor organic solids HRT =
Bioreactor volume

Flow rate

Treatment processes in activated sludge plants can 

be classified into three main groups depending on the 

sludge load (F/M): high, normal, or low. The following 

guide values apply to each group when BOD7 is used to 

estimate the amount of organics:

Sludge load (F/M)                                                                                             BOD7 kg/kg VSS per day

High       0.8–1.5

Normal 0.3–0.7

Low 0.05–0.2

Hydraulic retention time (HRT)

HRT is the amount of time it takes the wastewater to 

pass through a bioreactor. 

The average retention time in an activated sludge basin 

depends on the load on the activated sludge process. 

A plant with a low load has a large volume and hence a 

relatively long retention time, while one with a high load 

is more compact and has a much shorter retention 

time. If the treatment plant has an effective primary 

treatment stage (e.g. pre-precipitation) then the 

volumes can be reduced since most organic substances 

are removed before the activated sludge process.



67

W A S T E W A T E R  T R E A T M E N T

Table 3.15
Retention times for activated sludge process in municipal 

wastewater treatment.

Table 3.16
SRT for activated sludge process.

SRT =
Suspended solids in process

Suspended solids leaving the process per day

Description Retention time h

Short 0.6–2.0

Normal 2.5–6.0

Long 8–24

Extended > 24

Sludge age (SRT)

Sludge age (SRT), or mean cell residence time (MCRT), 

is the average time that sludge solids are maintained 

in the activated sludge process. It is estimated as the 

ratio between the existing amount of sludge in the 

biological treatment stage and the amount of sludge 

removed each day.

Mixed liquor suspended solids (MLSS) 

MLSS is the concentration of suspended solids in the 

activated sludge bioreactor; it is normally kept constant 

in the activated sludge tank but can vary due to flow 

changes and seasonal differences. Treatment plants 

with a high sludge age and nitrogen treatment normally 

have a higher MLSS concentration. The values are in the 

range 1.5–8 g/l.

 

Process load SRT d

High       1.5–3

Normal 3–8

Low 10–30

The MLSS content is an indication of how active an 

activated sludge plant is – the higher the concentration, 

the more bacteria present and hence the higher the 

activity level. However, MLSS measures all suspended 

solids in the basin, both organic and inorganic SS, so it 

does not correlate directly with the bacteria content.

Many treatment plants also analyze mixed liquor volatile 

suspended solids (MLVSS), which is a measure of the 

organic content of the activated sludge. It is more directly 

related to the bacteria content than MLSS. An example 

that clarifies the difference between MLSS and MLVSS 

is a case where a municipal WWTP switched from 

simultaneous precipitation. The VSS content increased 

from 67% to 78% since the precipitation chemical 

contributed to sludge production during simultaneous 

precipitation. With the same MLSS, the biomass 

concentration was increased by 16% and the capacity 

could be increased.



68

W A S T E W A T E R  T R E A T M E N T

Dissolved oxygen (DO)

Oxygen is the electron acceptor in the aerobic respiration 

process of microbes. The oxygen concentration (DO) in the 

aerobic process should normally be kept at 1–2 g O2/m³. 

Higher concentrations are normally not needed, while 

lower concentrations can slow down the treatment 

process. 

The oxygen uptake rate (OUR) of biomass depends on 

the actual sludge load and the amount of BOD that needs 

to be removed. With a lower sludge load more oxygen 

is needed to reduce a given BOD concentration. The 

reason for this is that oxygen is used for both degrading 

BOD and to keep the bacteria alive. This is called 

endogenous respiration. In a low-loaded activated 

sludge process the activated sludge tanks are larger and 

retain more biomass, meaning that more endogenous 

respiration occurs. A low sludge load also leads to 

nitrification, which increases oxygen consumption 

considerably. More about nitrification and nitrogen 

removal can be found on page 92.

Sludge index

The settling characteristics of biosludge are normally 

measured using the sludge volume index (SVI). It is 

calculated by dividing the sludge volume, SV30, by the 

suspended solids content of the sample. Sludge volume 

is the volume of sludge after 30 minutes of settling in 

a 1-liter beaker and is expressed in ml/l. The lower the 

sludge index, the better the sedimentation performance. 

Normally the sludge volume index is 60–150 ml/g. For 

sludge volumes lower than 300 ml/l the sludge index 

is calculated using the formula:

SVI =
SV30

SS

SVI =
200 +SV30/3

SS

For sludge volumes greater than 300 ml/l the sample 

should be diluted and resettled. For sludge volumes in 

the range 300–800 ml/l the following formula can be 

used to estimate SVI:

A high sludge index indicates that sludge bulking has 

occurred, probably as a result of a too-high concentration 

of filamentous bacteria, which make water treatment 

more difficult because a sludge blanket fills the settling 

tank.

Sludge production

The amount of excess sludge produced in the activated 

sludge process depends on the sludge load on the 

treatment stage but also on what kind of substrate is 

being degraded. A normally loaded plant with a 

pre-sedimentation step produces roughly 0.7–0.8 kg 



69

W A S T E W A T E R  T R E A T M E N T

of excess sludge per kg of reduced BOD7, while a 

low-loaded activated sludge plant produces less sludge. 

This is illustrated in figure 3.17.

Figure 3.17
The effect of pre-treatment on sludge production as a function 

of sludge load in municipal wastewater treatment.

Sludge production kg/kg red. BOD

1.6

2.0

1.2

0.8

0

0.4

0.10 0.2 0.3 0.4 0.5

Sludge load kg BOD kg/ SS•d

Without pre-sedimentation

With pre-sedimentation

Pre-precipitation

Energy consumption

An activated sludge process requires energy. The 

energy is consumed by the blowing machines that 

deliver air to the biological treatment step. Removing 

one kilogram of BOD requires between 0.9 and 1.3 kWh 

of energy. The energy is not just used for pumping air into 

the aeration tanks – even if the oxygen concentration 

is satisfactory, the correct amount of air must be 

injected to keep the sludge in suspension. If the oxygen 

requirement is low, then the activated sludge basin can 

instead be equipped with mixers, which also consume 

energy but not to the same extent as the aerators.

The energy efficiency of the activated sludge process 

can be improved by using more efficient blowing 

machines and air diffusors with an improved design. 

Reducing the BOD load on an activated sludge naturally 

also decreases the energy consumption due to the 

reduced oxygen consumption and sludge volumes. 

The BOD load on the biological treatment step can be 

reduced by pre-precipitation

Treatment efficiency

The degradation rate of BOD depends on the way the 

activated sludge process is operated. The more time 

the bacteria are given to degrade the contaminants, 

the more effective the treatment.

Table 3.18
Degradation rate of BOD in an activated sludge process.

Plant with high load        60–90%

Normal load                     85–95%

Low load                           90–99%



70

W A S T E W A T E R  T R E A T M E N T

The degradation rate also depends on the composition 

of the impurities in the water. If the influent water 

contains a high proportion of compounds that are 

difficult to degrade, a longer retention time is required. 

One example is wastewater treatment in some pulp 

and paper industries, where the retention time can be 

several days.

Membrane bioreactor

Membrane technology in biological treatment is in the 

form of membrane bioreactors (MBR). These use 

membranes instead of sedimentation to separate the 

bioflocs in an activated sludge process. The membranes 

have pores that allow dissolved substances to pass 

through and filter out particles. When secondary 

sedimentation is no longer a limiting factor, the bioreactor 

suspended solids concentration can be increased; the 

increase is then limited by oxygen transfer to the 

bioreactor. 

The selection of MBR technology instead of a conven-

tional activated sludge process is limited by the higher 

operating cost due to energy consumption, membrane 

lifetime, and cleaning requirements, which are a com-

bination of weekly/monthly maintenance and intensive 

annual procedures. Typical flux through a membrane 

during its lifetime is in the range 500–3000 m³/m²; 

Fe/Al coagulants and polymers can double the flux. In 

weekly/monthly maintenance cleaning, moderate 

chemical concentrations are used and cleaning is 

done in place (CIP), while in the annual intensive 

cleaning high chemical concentrations are used and 

cleaning is done out of place (COP). The cleaning 

chemicals used are bases, acids, and oxidants.

Anaerobic membrane bioreactor technology (aMBR or 

AnMBR), which is in early market adoption, uses 

anaerobic bacteria to treat wastewater in a bioreactor 

combined with a membrane for solids separation. This 

technology is mostly used in industrial wastewater 

treatment.

Biofilm processes

Another way to treat water using microorganisms in a 

bioreactor is to let them grow on a surface. This is called 

a biofilm process. Bacteria grow on surfaces everywhere, 

for instance on the inside of pipes in a sewer system. 

The challenge is to collect enough bacteria in a limited 

volume so that the capacity of the bioreactor becomes 

high enough, which is done by increasing the surface 

area in the bioreactor. The most common methods 

used to achieve this are detailed below.

 

Biological beds/trickling filter

The treatment of wastewater in biological beds is based 

on a containment (normally circular) filled with carrier 

material, which should have a large surface where the 

bacteria can grow. Historically, trickling filters were 



71

W A S T E W A T E R  T R E A T M E N T

filled with crushed stone or pumice with a particle 

size of 70–90 mm and a specific area of 40–60 m2/m3. 

Today, plastic carrier materials with a specific area of 

100–250 m2/m3 are dominant since they have larger 

cavities, which reduces the risk of blockages.

 

A trickling filter is not filled with water. Instead, water 

is evenly spread over the surface of the filter bed using 

a sprinkler system with rotating arms where water is 

released on one side as shown in shown below. The water 

then trickles down over the carrier materials where a 

culture of microorganisms degrades the impurities before 

being collected below the filter for further treatment. 

It is common that part of the water flow is recirculated 

to the trickling filter to improve the treatment results.

 

The water is aerated when it is spread by the sprinkler 

system. Since the trickling filter isn’t filled with water 

there is a large contact area between water and air in 

the filter that improves the oxygen transfer further. 

Assuming that the oxygen transfer is unlimited, the 

efficiency of the process depends only on the contact 

area between wastewater and biofilm (carrier materials). 

It is therefore very beneficial to have a carrier material 

with a high surface area per volume unit.

 

Sludge separation

When the growth of microorganisms on the carrier 

material reaches a certain thickness some of the 

biofilm is released from the carrier material as 

suspended solids. This biofilm is normally separated 

in a sedimentation tank placed downstream of the 

filter. It should be noted that biological beds release a 

fraction of finely suspended material that may be 

difficult to remove. It is therefore recommended that 

the sedimentation unit is supported by chemical 

treatment with coagulants. Normally polyaluminum 

chlorides or polymer blends of polyaluminum chlorides 

are the most efficient coagulants for removing biofilm 

residuals. Trickling filters can also be combined with 

an activated sludge process. If the trickling filter is 

placed before the activated sludge tank, no separation 

of excess biofilm is needed after the trickling filter.

 

Energy consumption

Biobeds were originally an energy-efficient alternative 

to activated sludge treatment, but the development of 

new aerators for activated sludge in recent years means 

that the energy efficiency benefit is now relatively 

small. In general, the energy consumption is around 

0.9 kWh per kg of reduced BOD7.

 

Load

The efficiency of a trickling filter filled with plastic 

carrier materials is between 2–5 kg BOD7/m3 of filter 

volume per day. In comparison, a stone-filled biobed 

can treat 0.8–1.2 kg BOD7/m3 of bed volume per day. 



72

W A S T E W A T E R  T R E A T M E N T

Biobeds with plastic filler can be useful for treatment 

prior to an activated sludge process since they are more 

efficient per volume unit than an activated sludge process.

 

Treatment efficiency

Biobeds are normally designed for a maximum BOD 

reduction of 80–85% and are known as heavily loaded 

biobeds. Further improvements in treatment efficiency 

require extensive recirculation of wastewater. For 

economic reasons it is often cheaper to use the activated 

sludge process instead; it is however possible to use 

biobeds for nitrification.

Bio-rotor

The bio-rotor is based on the same principle as the 

biobed, i.e. the wastewater passes through a carrier 

material, which in this case is attached to a rotating 

drum or disc on which the microorganisms grow.

 

Wastewater passes through a trough in which the 

bio-rotor is partly submerged. Aeration is achieved by 

rotating the drum or disc.

 

The sludge production and treatment efficiency are 

comparable with those of the biobed.

 

Energy consumption

This process is normally used in small municipal plants 

and to treat heavily contaminated industrial wastewater. 

The load on a bio-rotor can be up to 15–30 g BOD7 per m2 

of rotor area per day. The energy consumption of a 

bio-rotor is usually around 1.1 kWh/kg of reduced BOD7.

 

Suspended biofilm (MBBR process)

One technology that is more and more commonly used 

is biofilm processes that use a suspended carrier. This 

is normally called a moving bed bioreactor (MBBR) 

process. The biofilm grows on small plastic carrier 

material that is submerged in the bioreactor tank and 

kept in suspension by aeration or mixers. The carrier 

material normally has a density just above that of water, 

which avoids flotation and minimizes the energy 

needed to keep the material suspended. A sieve in the 

outflow of the bioreactor prevents the pieces of plastic 

from escaping with the water. The biofilm that grows 

on the carrier material is eventually released and has 

to be separated after the reactor in the same way as 

the sludge from a trickling filter or bio-rotor.

 

The principle of an MBBR unit is similar to an activated 

sludge process but the biomass is kept in the bioreactor 

with the carrier materials, where it grows. It is therefore 

A system of sprinklers 

allow water to percolate 

through the bed material.



73

W A S T E W A T E R  T R E A T M E N T

quite easy to convert an activated sludge reactor to an 

MBBR reactor.

 

The original process uses a polythene carrier material 

with a density of 0.95 g/cm3, formed from small pieces 

of tube that are 10 mm in diameter and 7 mm long. 

The pieces have a cross on the inside and fins on the 

outside to maximize their specific area. The effective 

specific area when the tank is two-thirds full of carrier 

material (the typical filling density) is 325 m2/m3. 

There are several different types of carrier material, 

with the design depending on what kind of wastewater 

is being treated, the available volume in the bioreactor, 

and manufacturer-specific differences. 

 

Their high specific area means that MBBR units are 

compact. The retention time in a plant designed solely 

for BOD reduction could be as low as 30–60 minutes. A 

reactor designed for nitrogen reduction has a retention 

time of three to four hours, compared with 12–18 hours for 

an activated sludge plant that delivers the same efficiency.

 

Using suspended carrier material is particularly beneficial 

when the time comes to upgrade an activated sludge 

plant that is already operating at its capacity limit. It 

is then a matter of using as much carrier material as 

required to achieve the desired treatment efficiency.

 

This process is also especially suitable for use in 

combination with chemical post-precipitation in heavily 

loaded plants since it allows for a highly compact plant 

design. Due to the short residence time in the bioreactor 